
GEORGIA INSTITUTE OF TECHNOLOGY 

OFFICE OF CONTRACT ADMINISTRATION 

SPONSORED PROJECT INITIATION 

Date: May 15, 1978 

Project Title: Study of Wastewater Treatment Plant Problems 

Project No: A--2142 

Project Director: Dr. T. F. Craft 

Sponsor: City of Augusta 

r,• 

Agreement Period: 	 From 4/28/78 Until 5/27/78 

   

Type Agreement: Standard Industrial Research Agreement, dated 4/28/78 

Amount: 
$7,297 

Reports Required: 
Final Repor t. 

Sponsor Contact Person (s): 

 

 

Technical Matters 

 

Contractual Matters 
(thru OCA) 

   

Charles D. Phillips 
City of Augusta 
Augusta, GA 	30903 

Defense Priority Rating: N/A 

Assigned to:  ASL/EEAD  

COPIES TO: 

Project Director 

Division Chief (EES) 

School/Laboratory Director 

Dean/Director—EES 

Accounting Off ice 

Procurement Office 

Security Coordinator (OCA)I . 

 Reports Coordinator (OCA) 

(School/Laboratory) 

Library, Technical Reports Section 

EES Information Office 

EES Reports & Procedures 

Project File (OCA) 

Project Code (GTR1) 

Other 

CA-3 (3/75) 



GaFIGIA INSTITUTE OF TECHNOLOGY 

OFFICE OF CONTRACT ADMINISTRATION 

SPONSORED PROJECT TERMINATION 

Date: 7/27/78 

• Project Title: Study of Wastewater Treatment Plant Problems 

Project No: A-2142 

Project Director: Dr. T. F. Craft 

Sponsor: 	City of Augusta 

Effective Termination Date: 	7/1/78  

Clearance of Accounting Charges: 	7/31/78  

 

Grant/Contract Closeout Actions Remaining: 

  

X Final Invoice N.xMl::5MTP4ci-44 

Final Fiscal Report 

Final Report of Inventions 

Govt. Property Inventory & Related Certificate 

Classified Material Certificate 

Other 

 

 

Assigned to: 	ASL/EEAD 

  

(School/Laboratory) 

  

COPIES TO: 

    

Project Director 

Division Chief (EES) 

School/Laboratory Director 

Dean/Director—EES 

Accounting Office 

Procurement Office 

Security Coordinator (OCAIV 

Reports Coordinator (OCA) 

CA-4 (3/76) 

Library, Technical Reports Section 

Office of Computing Services 

Director, Physical Plant 

EES Information Office 

Project File (OCA) 

Project Code (GTRI) 

Other 

• 



AUGUSTA WASTEWATER TREATMENT OPERATIONS 

A Report to: 

The Mayor and City Council 
City of Augusta, Georgia 

by 

T. F. Craft, Principal Investigator 

W. G. Dodson 

H. E. Holcomb 

T. M. Wood 

July 7, 1978 

GEORGIA INSTITUTE OF TECHNOLOGY 
Engineering Experiment Station 

Atlanta, Georgia 30332 

1978 

1 



AUGUSTA WASTEWATER TREATMENT OPERATIONS 

A Report to: 

The Mayor and City Council 
City of Augusta, Georgia 

by 

T. F. Craft, Principal Investigator 

W. G. Dodson 

H. E. Holcomb 

T. M. Wood 

Georgia Institute of Technology 
Engineering Experiment Station 
Applied Sciences Laboratory 
Atlanta, Georgia 30332 

July 7, 1978 



Table of Contents 

Page  

FOREWORD  	iii 

I. INTRODUCTION  	1 

II. FINDINGS AND DISCUSSION  	3 

Plant Design  	3 

Management Organization  	10 

External Appearance  	11 

Operations 	 13 

Personnel  	20 

III.RECOMMENDATIONS  	24 

ii 



FOREWORD 

This document is a report of the work performed in fullfillment of 

a contract dated April 28, 1978 between Georgia Tech Research Institute 

and the City of Augusta. The project was directed by Dr. T. F. Craft, 

Senior Research Scientist, Applied Sciences Laboratory, Engineering 

Experiment Station, Georgia Tech, who specializes in the wastewater and 

water treatment area. Mr. W. G. Dodson, Senior Research Scientist, 

Economic Development Laboratory, is a specialist in municipal organiza-

tion and management and investigated these aspects of the Augusta 

arrangements. Mr. H. E. Holcomb, Superintendent, Water Department, City 

of Cartersville, acted as a consultant to this project, primarily in the 

area of operations. The design review was carried out by Keck and Wood, 

Inc., consulting engineers, under the personal direction of Mr. Thomas 

M. Wood, P.E., Executive Vice President. 



I. INTRODUCTION 

The City of Augusta operates a water pollution control plant for 

the treatment of liquid domestic and industrial effluents prior to their 

release to the environment. The plant in its present form was completed 

in 1973, but has never functioned in a completely satisfactory manner 

for any extended period of time. Operations have been characterized by 

poor quality of effluent and frequent by-passing of the plant, allowing 

improperly and/or untreated wastewater to flow directly into Butler Creek 

and thence into the Savannah River. 

Such water quality matters are within the jurisdiction of the Environ-

mental Protection Division (EPD) of the Georgia Department of Natural 

Resources and they have been aware of the situation all along. From 

time to time they have written to the Mayor and other officials concern-

ing the problems and the need for corrective actions. It is apparently 

the feeling of the EPD that little (if any) improvement has resulted 

from these communications or from visits to the site for in-person 

discussions. 

The situation reached crisis proportions during a recent period of 

operational difficulty precipitated by mechanical problems. Subsequent 

actions were severely critized by EPD, although later review revealed 

equipment limitations and other circumstances that restricted the opera-

tional alternatives available. This matter was also forceably brought 

to the attention of the public by the strong, foul odors that persisted 

around the plant area for many days. 

Sensing the suddenly increased urgency of the matter, the Mayor 

and City Council requested an investigation and review of the entire 

situation by the Engineering Experiment Station, Georgia Institute of 



Technology to determine, if possible, the cause of the problems, and 

to suggest remedies. There was no consensus among city authorities as 

to whether the difficulty originated with defects in plant design, 

faulty construction, poor operation, inefficient organization of the 

management and lines of responsibility, a combination of these factors, 

or some other entirely distinct and unsuspected factors. 

A wide-ranging investigation has now been carried out. This included 

a very detailed examination of the plans, 0 and M manual, reports, 

correspondence, and other pertinent documents. Several on-site visits 

were made so that the equipment and plant facilities could be examined 

first hand, and various individuals could be interviewed. This report 

sets forth the findings, conclusions, and recommendations that have 

resulted from this investigation. 

2 



II. FINDINGS AND DISCUSSION 

The operation of a large wastewater treatment plant is a complex 

matter, involving many people and a large amount of equipment, and it 

appeared a priori that the Augusta difficulties would not be attributable 

to a single cause. It was also recognized that small matters, while in 

themselves perhaps not very significant, could possibly have much greater 

influence than was apparent. Interrelationships and their effects were 

therefore kept very much in mind. For the convenience of the reader this 

report is divided into various subjects, but the close relationships 

among them is quite clear. 

Plant Design  

The following documents were provided for use in review of design 

for the subject plant: 

1. 1969 Primary Facility Plans (68 sheets), Dated August 1966. 

2. 1972 Secondary Facility Plans (15 sheets), Dated November 1971. 

3. 1972 Plan Revisions, Dated May 1972, October 1972, February 1973. 

4. 1971 Secondary Facility Design Data Sheets. 

5. 1977 201 Wastewater Facilities Plan (3 Volumes of 6). 

6. 1976 Technical Assistance Project Report, EPA 

Construction specifications, contract documents, and as-built 

drawings were unavailable for use in this review. However, reports and 

observations lead to the general conclusion that existing facilities 

are in substantial conformity with requirements of plans reviewed. 

Persons interviewed concerning design matters during site inspections 

included the following: 

Mr. David Moore, Supervisor of Water Pollution Control 

Mr. Vernon Adams, WPC Plant Superintencent 

Mr. Henry Dyches, WPC Plant Maintenance Superintendent 



The review of design indicates that general approaches, considera-

tions and application of procedures are represented to have been those 

in normal use at the time and are set forth in Exhibit I. Design flows 

and loadings were predicated upon an anticipated reduction of inflow 

and infiltration which is yet to be accomplished and on projected 

hydraulic and organic loadings already exceeded. A review of comparative 

unit process design parameters used and those recommended in references 

indicates a general application of minimums, in some cases even less 

than minimum as illustrated in accompanying Exhibit II. 

The most significant unit processes in which it appears that mar-

ginal design parameters were applied include the following: 

Aeration Basins 	- 	Detention Time 

Vacuum Filtration 	- 	Dewatering Rate 

Furthermore, there is some question of the degree to which the 

oxidation ditch variation used approaches a complete mix activated 

sludge system for which design parameters were used. For some reason 

the NPDES Permit issued by EPD appears to restrict average and 

minimum plant flows to 22.5 MGD and 28.1 MGD respectively. 

There appear to be deviations from 1971 Design Data and final plan 

preparation with respect to aeration and aerobic digestar facilities 

in the following instances. 

1. Total oxygenation capability was reduced in both facilities. 

2. Use of submerged, motorized aeration basin effluent valves 
for aerator water level control in lieu of motorized 
effluent weir. 

3. Aeration basin side water depth increased with compensating 
reduction in length of oxidation ditch. 

4 



Exhibit I 

Plant Design Data - Basic 

Data 	Data 
Per 201 	Per 1971  

Design Year 	 1995 	1995 

Population 	 203,000 	203,000
1 

Industrial Pop. Equiv. 	20,000 	20,000
2 

Total Pop. Equiv. 	 223,000 	223,000 

Flow (Average) 	 30 MGD 	30 MGD 

Flow (Max. @ 1.4xAv.) 	42 MGD 	42 MGD 

BODs (@ 0.167#.PE) 	 37,500 	37,200
3 

Dry Solids (lbs.) 	 29,090
4 

Record 
1970 

Per 
EPA 1976  

  

9.35 MGD 	23-28 MGD 

10,000 	39,431 (Av.) 

18,840 

1
By Augusta Planning Commission for service area. 

2
By ZEL Report 2-5-71. 

3
By WQCB - 0.167 lbs/Cap. 

4
Anaerobic 18,840#, Aerobic 10,250# . I 



Exhibit II 

Unit Process Design - Comparative Data 

Unit Process Parameter 
Per 

201 	Data 
Per 

1971 	Data 
Reference 	 Reference 
Recommended 	 Source 

Primary Settling Overflow Rate 
GPD/SF 915 800-1200 2 

Detention Time 
Hours 1.8 2-2.5 4 

Weir Loading 
GPD/LF 16,163 15,000 1 

Aeration
1 

BODs Loading 
lbs/1000 CF 45 45 40 1 

(for complete Detention Time 
mix) Hours 3.46 3.12 3-5 4 

Final 	Clarfiers Overflow Rate 
GPD/SF 750 750 800(Max.) I 

Detention Time 
Hours 3 3 2 1 

Weir Loading 
GPD/LF 30,900 30,900 30,000 4 

Anaerobic Digestor Detention Time
2 

Days 30 30-60 3 

Solids Loading 
lbs.vss/CF/day .028 0.04-0.1 3 

Volume 
CF/Cap. 

3.3 Gross 
2.0 Net 

2-3 3 

Underflow 
% Solids 10 4-6 3 

Aerobic Digestor Detention Time 
Days 21 27 10-15 3 

Volume 
CF/Cap. 1.3 1.17 3-4 3 

Oxygenation Cap. 
lbs.02/lbs.vss 1.42 1.42 

3 2 4 

Vacuum Filter Loading 
lbs/SF/hr. 7 

4-7 	(Dig.Primary) 
3.5-5 (Mixed Dig.) 
2 (Activated Sludge) 

3 

Reference Source Key 
1
Ten States Standards 

2
EPA Technology Transfer - Suspended Solids Removal 

3
EPA Technology Transfer - Sludge Treatment and Disposal 

4
Metcalf & Eddy - Wastewater Engineering, Collection, Treatment, Disposal 

NOTES: 
1
For "Complete Mix", Oxidation ditch used purported to "approach" complete mix. 

2
Temperature dependent. 

3 Includes oxygen required to oxidize ammonia produced during carbonaceous oxidation. 

6 



Features which apparently result in more significant operation 

and maintenance difficulties include the following: 

1. A single unit mechanical bar screen on plant influent 
without process unit bypass makes equipment maintenance 
and repair difficult to impossible without complete plant 
bypass. 

2. The reported hydraulic gradient developed from Chlorine 
Contact Chamber - Parshall Flume backwater at high flow 
rates restricts normal plant flow to a practical maximum 
of 26-30 MGD. At higher flow rates the backwater curve 
is such that the Final Clarifier effluent trough tends 
to flood. 

3. The reported inability to remove "sugar sand" when aeration 
system of the grit removal facility is operated results in 
extra wear and loadings on primary facilities. 

4. The reported need to eliminate aeration in grit removal 
facility results in an excess of organic matter in the 
grit removed. 

5. Apparent heavy oil and grease wastewater components appear 
to tax the scum and grease removal system. 

6. Apparent cavitation problems at activated sludge return 
pumps result in extraordinary bearing and shaft maintenance. 

7. Reported vacuum filter performance has never reached ex-
pectations. The best reported sludge dewatering results 
to date has been about 50% of total daily solids produced 
(15,000# of 30,000#). This deficiency results in a continual 
retention and build-up of excess solids within the system. 

8. Submerged valve installations result in extraordinary 
maintenance and repair problems. 

More recent developments in the "state-of-the-art" indicate that 

certain conclusions have been reached which seem pertinent to con-

ditions at this plant. 

1. Gravity sludge thickening of aerobically digested sludge 
has not proven to be very satisfactory. 

2. Vacuum filtration of aerobically digested sludge has not 
proven to be very efficient. Mixing of aerobic and 
anaerobic sludges just prior to vacuum filtration has been 
reported to improve results. More realistic expectations 
from mixed sludges seems to lie in the range of 2-4 lbs/SF/hr. 

7 



Other observations seem worthy of mention, including the following. 

1. Cavitation of the multiple pot enclosed propeller-type 
activated sludge return pumps may be related to suction 
turbulence and/or varying suction and discharge head con-
ditions. 

2. Improved reliability of control and instrumentation systems 
was reported since the systems were placed under mainten-
ance contract. 

There are plant deficiencies enumerated in the 201 Wastewater 

Facilities Plan which relate to more recently established facilities 

reliability considerations set forth by the Environmental Protection 

Agency. 

It is reported by plant personnel that equipment breakdown is a 

continuing problem. This may be due to the initial selection of com-

ponents that are barely adequate for their intended operation, 

although the problem is no doubt compounded by insufficient mainten-

ance. The availability of minimal overall capacity allows little 

flexibility in the operation of the plant. There is no reserve 

capability to utilize in times of shock loading or emergycy conditions. 

Clearly, all components of the plant must be functioning to provide 

satisfactory treatment, and when some part is inoperative, the load 

cannot be carried. In general, one assumes that a newly constructed 

municipal plant will begin operation at a level of loading well below 

design capacity. This allows the staff to become familiar with the 

details and eccentricities of the particular plant, so that gradually 

increasing loads can be handled on a routine basis. This was not the 

case at the Augusta plant. The initial loadings were high, and expected 

reductions were not made. It actuality, the loadings have increased. 

In addition to the more significant factors, there are a number 

of items that make for less than optimum operation. For instance, it 

8 



was pointed out that certain valves were located and/or installed so 

that their operation and maintenance is more difficult than it might 

have been. Such small items do not appear serious enough to warrant 